


















































E3560-500 ' REPAIR PARTS

M

REF. TEM#18
IDLER BRK.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH OPPOSITE SIDE 331147 C
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E3560-500 ' PRE-PAINTED DECK ASSEMBL
e

KEY# PART# DESCRIPTION QTY
1 325103 40" DECK KIT .o.ooooocoooeeeeeee oo 1
2 326480-853 TOE GUARD - MULCHER ... %
3 180077 SCREW, 5/16-18X .75 HHC ... " 1
4 1498 NUT, 5/16-18 REGHEXCTRUK ~oooooooooooo 1
5 180077 SCREW, 5/16-18X .75 HHC ....convoovoovoroooroooo 1
6 1498 NUT, 5/16-18 REGHEXCTRLK w.ooo.ooooooom oo 2
7 317017 BRACKET CHUTE MOUNT BLACK.....ooooooo 1
8 120393 WASHER, FLAT .344X .69X.065.......... 2
9 322320 LEVER ASSY (SHORT) ............... 1
o-1 58319 PIN . ccoeeeeeeoeeeeeeeeveeoeresseseeeeseos oo oo eee oo ee oo 1
9-2 322319 LEVER CHUTE LATCH (SHORT) . o
1 180077 SCREW, 5/16-18X .75 HHC ....ccccovrororoooo oo 2
11 1498 NUT, 5/16-18 REGHEXCTRLK .. 2
12 313929 LIFT'BRKT, REAR RH BLK 853 ... " 1
13 180077 SCREW, 5/16-18X .75 HHC <....cooooooooooooooooovoooooorooroooooon 2
14 1498 NUT, 5/16-18 REGHEXCTRLK ... 2
15 310667 BRACKET,DECK LIFTREAR LHBLK it
16 180077 SCREW, 5/16-18X .75 HHC .............. S 2
17 1498 NUT, 5/16-18 REGHEXCTRLK ... 2
18 326893 BRACE IDLER SUPPORT 40" 43" i
19 308231 SCREW, 1/4-20X1.25 HHWATAP ... 1
20 180077 SCREW, 5/16-18X .75 HHC .......ocooooooooo 2
21 120393 WASHER, FLAT .344X .69X.065 ... " 2
22 44108 NUT, 5/16-18 HWDFLCTRLK ... 2
23 320576 IDLER ARM ASSEMBLY ....oooovvvvomooomoooooooooooooo 1
23-1 322116 ARM IDLER 40/43"DECK ............. T 1
23-2 41601 RIVET, OVSET .187DIAX .50LG ST .. 2
23-3 306973 BRAKE PAD - HARD - 232AF ........... i
24 304420 BOLT, .500X2.15 HHSH ............... 1
25 996307 WASHER, FLAT .391X1.00X.209 ... 1
26 996416 WASHER, FLAT .391X1.00X.125 ... 2
27 326249 BRACKET, EXTENSION IDLER..... 1
28 180077 SCREW, 5/16-18X .75 HHC ........ 2
29 1498 NUT, 5/16-18 REGHEXCTRLK ... 2
30 321828 BLADE BRAKE ASSY. ............o. o
30-1 135624 RIVET, TRSET .185DIAX 41LG ST ... .2
30-2 304119 BRAKE ARM...........oooooooo...... ol
30-3 306973 BRAKE PAD - HARD - 232AF . o
31 180077 SCREW, 5/16-18X .75 HHC ........ 1
32 120393 WASHER, FLAT .344X .69X.065 o
33 1498 NUT, 5/16-18 REGHEXCTRLK ....... o
34 315396 ROD, BRAKE 40" DECK ............ 1
35 1502 NUT, 1/4-20 REGHEXCTRLK . i
36 35410 SPRING .071 X .62 X 4.37 ......... 1
37 1498 NUT, 5/16-18 REGHEXCTRLK x
38 56424 QUILL ASSY, 36/39/40/43 ........ )
38-1 56425 SHAFT/SADDLE 36" .....oorovovoooooosoooeonns -
382 49562 BEARING, BALL 6203-2AA(SEALS)-C3 ... L
38-3 50616 DUST SHIELD ..o -
38-4 55547 QUILL CASTING (1046) ... 1
38-5 49562 BEARING, BALL 6203-2AA(SEALS)-C3 ... I
38-6 50818 SPACER, SLEV .669X .88X3.797 ........... o
387 51449 SPACER, SLEV 672X 93X .438PM ... 1
38-8. 313808 PULLEY ASSY .ooooorooooooooeeooeen e
38-9 56365 WASHER, SPECIAL QUILL .. A
38-10 1282 NUT, 7/16-20 WDFLLK ................... 1
39 35498 SCREW, 5/16-18X .75 WAHHTAP ...... 7
40 300345 SCREW, 5/16-18X1.38 WAHHTAP ... 1
41 318445 BRACKET,40 LF FRONT DECK .. e
42 180077 SCREW, 5/16-18X .75 HHC . 4
43 328155 PLATE-MOUNTING................. o
44 1498 NUT, 5/16-18 REGHEXCTRLK ... 4
45 58305 BRACKET,LINK DECK FRONT..... o
46 58247 NUT, ADJUST ... 2
47 180079 SCREW, 5/16-18X1.00 HHC ... .2
48 1498 NUT, 5/16-18 REGHEXCTRLK —............... 2
49 317041 BRACKET, GAGE WHEEL LH BLACK ... 1
50 180077 SCREW, 5/16-18X .75 HHC ......ccooccreero oo 3
51 1498 NUT, 5/16-18 REGHEXCTRLK ... B
52 322464 BRACKET,GAGE WHEEL R.H. FRNT woooooooooooooo 1
53 314282 BRACKET.STABILIZER .....ooooovooooveeoeeecoooooo oo i
54 180077 SCREW, 5/16-18X .75 HHC ... 1
55 12685 SCREW, 5/16-18X1.50HHCFT ... 1
56 1498 NUT, 5/16-18 REGHEXCTRLK ..... 1
57 309070 BLADE, 20.32 HIGH-LIFT 853............. .2
58 2483 WASHER,.39IDX1.25DX.07 BELLVIL . .6
59 39573 SCREW, 3/8-24X1.00 NYLHHC .......... .2
60 45171 NUT, 3/8-16 HWDFL WHiZ-LOCK ... 1
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E3560-500

REF.
IDLER ARM

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH OPPOSITE SIDE 331146 B
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E3560-500

=
2
#®

CRNOA»WN =

PART#

329035
58306
8260
57325
25210
1346
310326
996307
120382
120377
300473
319005
328257
180077
120393
1498
42348
302611
23763
1499
304422
314975
304424
3535

FINAL DECK ASSEMBL'

0,

DESCRIPTION Qry
ASM.40"DECK FOR AIR ASSIST .....ccccooevivervceciencne 1
ROD, DECK HITCH ...t 1
PIN, HAIR .091 DIAX1.66LG .......ccccoivinniiericniinrnniieens 1

BOLT, 3/8-16X2.00 CARRSN.......
WASHER, FLAT .386X1.25X.09 .......ccoovviiiriiinnennnn. 1

RETAINER, BELT ......coooveeercrecne 1
PULLEY, IDLER BFF 4.00 WIDE FL . .1
WASHER, FLAT .391X1.00X.209......... 1
WASHER, REGSPTLK.393X.68X.10 .... 1
NUT, 3/8-16 REGHX .........cccoiiiiiiiiicece 1
SPRING, TENSION 7.52LG+17LB/IN ......oooooovoin 1
BELT, V5L 81.00 DECK 40 LF ........... OPUPRNS |
GUARD, BELT LH PLASTIC ...... RV 1
SCREW, 5/16-18X .75 HHC ........... s 3
WASHER, FLAT .344X .69X.065 .........cccccoviiiniinns 3
NUT, 6/16-18 REGHEXCTRLK .......cooviniiiiiiire 3
GRIP-LEVER GRASS COLLECTOR .......ccocirerrnri 1
GAUGE WHEEL,EURQO 6.000DX1.38WD ........c.cc........ 2
BOLT, .500X1.390 HHSH 3/8-16 .......ccoovvvrerirrrirerees 2
NUT, 3/8-16 REGHXCTRLK ........c.cocvevieiiicicrc, 2
CHUTE DEFLECTOR 40,42"843" .............. w1
SPRING, TORSION CHUTE DEFLECTOR........ccccoooeene 1
ROD,PIVOT DECK .312DX7.25 ........oooeviiiiirice e, 1
NUT, PUSH ON CAP .3120D ..ot 1
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E3560-500 | REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH OPPOSITE SIDE 328541 A
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E3560-500 ELECTRICAL ASSEMBL

OO

KEY# PART# DESCRIPTION QTyYy
1 328253 HARNESS, 14HPOHV WRAPPED,DYN,LF .................... 1
2 41482 PRESS CLIP,1.380LG .255ID ..........ccocoeeen.. 1
3 303064 ASSY,LIGHT WIRE-1/4 TURN ..... w1
4 52572 BULB, HEADLAMP ...........coeneen. .2
5 57444 TIE, CABLE BLACK NYLON 5.62L ..... .3
6 41482 PRESS CLIP,1.380LG .255ID ............. .2
7 327355 SWITCH-IGN.(AFTER FIRE) 3 POSN ... o1
8 327352 NUT, 5/8-8ACME DELTA FOR BOOT .... 1
9 327350 KEY.IGNITION DELTA ......cooeere. .2
10 300133 AMMETER .....cooovii e 1
11 300334 LIGHT SWITCH ON/OFF PANEL MNT ....cocoovvviine. 1
12 320082 SWITCH,DOUBLE POLE NO/NC GRAY .....ccocovvevenn. 1
13 57444 TIE, CABLE BLACK NYLON 5.62L ......... ol
14 57476 SWITCH,SCR MNT DP NC NO BLK ... .
15 57220 SCREW, #12 X .50 PHPNHTAP BLK . .2
16 53716 SOLENOID ..o o1
17 187745 SCREW, 1/4-20X .75 HXSEMMA .......coovvvmeeeeeeen 2
18 1502 NUT, 1/4-20 REGHEXCTRLK ...coovovoeeeeeeeeeeeeeeererrn, 2
19 271172 NUT, 1/4-20 REGHEXKEPS .......ccoovimeioeeeeeeeeee 1
20 138485 WASHER, EXLK .320X.61X.03 ....ccooovvvieeieen. 2
21 120368 NUT, 5/16-24 REGHEX ........cooovoviiie e 2
22 57444 TIE, CABLE BLACK NYLON 5.82L ...ceoovveeeeeee, 1
23 85511 WIRE, GROUND, 12.5" ..ot 1
24 271184 NUT, 5/16-18 HEXKEPS ... 1
25 57547 SWITCH, SEAT .ooiiieieeee e 1
26 160505 SCREW, 1/4-20X .38PHPNHMA ..ol 2
27 302257 BATTERY, 12V oo 1
28 57551 ROD, BATTERY .o 1
29 57552 ROD, BATTERY, TOP ....ooiioe e 1
30 325232 NUT, WING 1/4-20 NYLON _...c.ooovviioieeeereeeee e 1
31 180020 SCREW, 1/4-20X .75 HHC ...... 2
32 271172 NUT, 1/4-20 REGHEXKEPS ...... 2
34 A BATTERY ACID PACK, 80 0Z. .....oooovoeieieee 1
A CAN BE PURCHASED LOCALLY
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"E3560-500

o0

REPAIR PARTS

333241 A
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O

E3560-500

PART#

321765
69524

331007
311394
305770
311066
402214
68903

305603
307277
313208

DECAL ASSEMBL

DESCRIPTION QTyY
DECAL,LF DASH,PTO/LIGHT SW EXP ........ccoeuvuenne... 1
DECAL.INSTRUCT CONSOLE TOP GER ........c............ 1
DECAL SHIFTER POSITION ........ccccocunne. |
DECAL SHIFT REV/NEUTRAL ......coevvvecvrevrerireerceeen 1
DECALCAUﬂONTRMNGLEEUROPE |
DECAL,DANGER GERMAN .........ccocooovmirinrnrienniie s 1
DECAL, HEIGHT ADJUST ........ v
DECAL,BRAKE/CLUTCH ISO .....ccoovevveviiveeiec e, 1
PAD, 18 X6 FOAM HOOD ......... 2
PAD, 12 X 4 FOAM HOOD ........c.cooiiniinreeeireee 3
DECAL, DASH WEAR STRIP RED .......cc.ccoocvveiea, 2
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E3560-500 | TIRE TREAD PAGE

TREAD PATTERNS

S
SN

.ﬁi“%&%‘é&%@%
EERRIIIIRNR AN

SETERTITL0LTL 004
AT

TlRE S'ZE “A” “Bu ucu “D” “E”

oXe

11 X4.00-5 42295 319679

13 X5.00-6 41060 319680

15X6.00-6 39830 316702 301140 313952

16 X4.80-8 305035

16 X6.50 - 8 41081 3190682 314539

18 X6.50- 8 42091

18 X8.50-8 319683 317400

18 X9.50-8 41106 316701 313950

20 X 8.00-8 319685 319684 57164 314584 331606
20 X 10.00 - 8 58276 319686 313654

20 X 10.00-10 55893 319687

23 X9.50-12 53655 319690 319689 314370

316711 D
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